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E-DA Hospital PGY 

Internal Medicine

SURVIVAL GUIDE

義大醫院一般醫學科

2012/07/20製作
Admission Orders 住院醫囑

-Orders for Admission/Transfers  

Admission: On the service of attending VS /Resident PGY 手機 numbers
Diagnosis: Primary admission diagnosis and major comorbid conditions

Condition: Good, Stable, Fair, Critical

Vitals: routine, qid, SpO2 頻率 notify Dr. if…
Monitor: Telemetry, continuous pulse oximetry

Activity: Bed rest, as tolerated, out to chair/toilet, etc.

Allergies: NKDA, list them

Nursing: dressing changes (e.g Wound CD with silver sulfadiazine cream bid) elevate bed 30 degreee 
glucose finger stick checks頻率(e.g. check F/S ac/pc/3pm/9pm + st)
Diet: Regular, calorie, Low sodium (e.g on DM diet 1600Kcal/day, low salt < 3g/day, lowe protein 45g/d, restrictive fluid 1200ml/d )
IV Fluids: NS __/Hr,

I’s and O’s: Strict/routine, daily weights （心臟與腎臟病人）

Image or other studies: X-ray, CT, U/S etc (電腦自動印出，可手寫reason:如for r/o lung tumor)

Labs: Today’s and AM labs

Other: Consults
Meds: List scheduled and PRN 注意自備用藥 

Sign your orders at the bottom  
（Duty時，寫下自己名字，與VS名字以及手機號碼） 

Admission Note
CC: chief complaint (in patient’s words: ex “I can’t breathe well”-not SOB duration)

PI: put ‘relevant’ past med hx/ROS/and tx prior to admission、包含急診室做的事情（檢查治療以及反應）
PH: put dates if you can. e.g CAD-sp cath in 2010/ CABG in 1996
Drugs (now and past)

MEDS/ALLERGIES: put ‘reaction’ if known

SOC/FAM: 職業，與誰同住，外勞或親人照顧、安養院
VITALS: O2 saturation  
PE: give more detail on the organ systems of interest

LABS:
CXR/CT sketch 手描畫圖並指出異常
上次的重要檢查結果，感染症：上次的培養  肝病：上次的超音波

腸胃出血：上次的胃鏡報告 心臟病： 上次的ECG cath

Tumor :上次的CT報告 
A/P:(most important-lifetime to perfect) explain your rationales
-註明是會做，還是等待明日的醫師負責。

預計安排的檢查/照會 預計安排的治療

預計出院的計畫 (可能需幾天，住到何時可以出院)

Discharge Orders

Discharge Orders-前一日請先問好VS,一早看過病人，reconfirm再確定
(Separate from your discharge summary-which is more thorough)

Discharge Date： AM/PM
Discharge Dx : List all the patient has if discover

Disposition: Discharge to Home, nursing facility
Meds: 電腦帶入 詢問原本用藥是否足夠
Instructions: Diet, activity, and follow up symptoms 
Follow-up:

預約哪些科醫師  (most important): Physician’s name, time period (ex.in 1-2 weeks)
Final Order: 出院準備作業  
Discharge Summary 

三日內完成、需每1-2日去病歷室檢查
住院過程

Hospital Course: try to be as concise as you can without leaving any important information.
Consults: List each physician and their specialty’s recommendation
Procedures: List each procedure/date performed (and a brief statement-(one sentence max)-of the result:

ex).ECHO-9/18/2009-EF55%, mild AS
Medications電腦自動帶入: List every medicine, dose and frequency-

-Even more important than the signatures (and takes longer to do)

-Ideally, every time you discharge a patient you are able to dictate the

discharge summary on the day of discharge (not always practical/feasible

because you may be on-call/post-call…and getting some sleep!)

-The discharge summary must be done ASAP (for reasons described earlier).

-Put all discharge diagnosis on discharge summary

-Use problem specific approach (not organ system approach)

-Complete problem list and all others chart component.
出院診斷 

不能與住院診斷相同，出院診斷需另外印出一張、勿縮寫 

-Write ‘Present on Admission’ if unrealized problem discovered/realized

(ex .doubtful HF developed on admission)

-Use “probable, possible, suspect, or likely” before diagnosis

-Not Okay to use symbols/arrows

1. Kidney: “Chronic Kidney Dz Stage_” or “ESRD-on HD”

(not CRI/CRF/RI) “Acute Renal Failure” if Cr over 0.5 mg/dl over baseline (may put ARF on CKD stage 4)

2. DM: specify type (1 or 2), all complications (nephrosis/foot etc) and whether controlled or not (uncontrolled is HgA1C>7.5 or multi BG >250)

3. CHF: ‘Chronic CHF’-stable or ‘Acute/Acute on Chronic CHF’

Systolic (EF<40%) or Diastolic (normal EF)-always list EF

4. Anemia: list twice (sep. from cause)

ex. 1. Anemia secondary to acute GI blood loss and

2. Upper gastrointestinal bleeding -due to varices)

5. Sepsis = SIRS plus a source (bacteremia, septic shock, multi-organ dysfunction ) 

6. Resp. Failure: acute or chronic

(always acute if on vent/BiPAP or pCO2>50/pO2<60 or Resp. distress)

7. Malnutrition: reference to albumin

-(mild:2.8-3.5)/(mod:2.1-2.7)/(severe<2.1)

8. Neuro: Always “Acute Encephalopathy”

NOT :(AMS/Confusion/Delirium/psychosis)

Like anemia-list twice (sep. from cause)-

1. Acute encephalopathy secondary to sepsis

2. Sepsis due to pneumonia

9. Others:

-Septicemia-not bacteremia

-Syncope with collapse-not L.O.C.

-HTN-Accelerated (not urgency) and Malignant (not emergency)

-COPD “with” or “without” exacerbation

-Morbid Obesity (BMI>35)

-Electrolyte abnormal-“Write Hypo/Hyper_...do not use arrows)

-Pneumonia due to (likely due tocausative organism 

-Chest Pain-list cause (angina, GERD, pleuritic)

Duty/Progress Note: 
Procedure Note (red color)   
e.g CVP insertion note 

     Indication: 

     Procedure: 

     Remarks: any trouble or complications during performance 

     Follow up CXR to confirm CVP position, r/o complications 

     Operator: R xxx / VS xxx 
Endotracheal intubation note 

  Indication: respiratory failure with  ventilator use
Anesthesia: LA 

  Procedure: 

  Remarks: smooth performance 
  Operator:  R  xxx/ VS  xxx
The CPR/AAD/ Death Note

(This is to be written in patient’s chart like a progress note)

“I was called to patient’s bedside to pronounce that patient-__________ has died.”

“Patient laying motionless. Patient is unresponsive to verbal/tactile stimuli. Pupils fixed and dilated. No spontaneous breath sounds. Absent peripheral pulses. No heartbeat on auscultation.”

Family in room? Family aware of death? 
“Patient’s ‘major’ medical illness:_____”

“Critical AAD Time of Death:_____” (get with nurses-agree on time)

AAD以及DNR同意書， 死診，病危出院診斷書

Death Summary （ 包含在病摘中）
You need to also dictate a Discharge/Death Summary. This follows the

basic outline of a discharge summary but you need to include the items from the death note as well .According to Joint Commission and CMS guidelines,the medical death summary content must contain the following at a minimum:

a. Final diagnosis

b. Reason for hospitalization

c. Pertinent history, physical examination and laboratory findings.

d. Procedures performed

e. Treatment provided

f. Death counseling given to families in a timely manner.

Please notify duty attending. 

Please notify service attending if not in the midnight. 

HIGHLIGHTS TOP 10 Workups(常見內科值班以及日常醫療問題處理小技巧)
#1 Chest Pain

DON’T miss the BIG 4: MI(ACS) , Dissection, PE, and Pneumothorax 
Nurse calls (while on phone):Get vitals, stat ECG, O2 to keep sats over 90%, confirm IV access

Labs: ECG, serial CK/CKMB/troponins, CXR

consider: d-dimer, CT, UCG Doppler (call VS/CV Dr) 
Tips:

Cardiac-O2, Aspirin, NTG (e.g , beta bloker, morphine, heparin (e.g 
Still CP after Nitro SL-consider Nitro drip e.g NTG pump infusion 2.4ml/2.4ug/hr ) 
Dissection-labetalol or nitroprusside, BP in both arms/legs

ACS or Pul. Embolism –Anticagulant (e.g Heparin 60U/Kg st then 12U/Kg/hr (e.g Heparin 25000 U in N/S 250 CC run 7ml/hr) , check APTT q6H, keep APTT 1.5-2X
Pneumothorax-needle decompression/chest tube

GI-ulcer pain or GERD, H2 blockers, PPI
Get help (seniors/consults, ACS/dissection/PE: CV, Pneumo Chest )

#2 Abdominal Pain

Don’t Miss: AAA, Bowel Ischemia/Perforation , Cholangitis, Appendicitis, Cholecystitis, SBP
Exam (consider): CBC, BCS, Amylase/Lipase, ABG, lactate, UA,

Abd X rays (flat/upright), 
CXR, ECG, Abd CT or bedside U/S

TIPS: 
Avoid analgesics prior to exam, look for rebound/guarding

keep NPO, IV fluids

After r/o bowel Perforation disease, still pain, consider narcotics or spasmolytics (e.g meperidine 0.5-1 Amp IM, Hyoscyamine 1# st or Scopolamine 0.5-1 Amp IM ) is Ok. 

If peptic ulcer consider, PPI ( … prazole) cash if no PES within 4 months, or H2 blocker(e.g  Famotidine)  or antacid (e.g Topaal 1# or Peichia 1# or Stocaine )  

#3 Altered Mental Status

Don’t Miss: Sepsis, CVA, Drug, Delirium,Meningitis,IICP
Record GCS and other vital sign/pupil

Monitor: airway, EKG, SpO2

Exam: Finger stick for glucose, CBC, BUN/Cre, Na/K/Ca, Ammonia 
(if necessary: cortisol and FT4/TSH, ECG, and CXR)
Consider: CT-head non-contrast (always before LP),

TIPS: 
Delirium and agitation : antipsychotic e.p quetiapine (25mg) 1 # PO st and bid, Olanzapine 5mg-10mg IM
Lorazepam 0.5-1mg PO, 0.5 Amp IM or IV drip if still agitation
Get help (seniors/consults: neuro/psychi, policemen)

Restraint order and permit
#4 Acute Renal Failure

Don’t Miss: Hyperkalemia, acidosis, lung edema
Exam: Urine analysis (cells, casts, protein), CBC+D/C /BUN/Cre,Na/K/ Ca/urine,Arterial/vein gas 
Consider: ECG, Renal echo
TIPS: 
Volume status? (orthostatics, I/O), Consider bolus IV or diuretic
Hydronephrosis-check prostate/renal echo
Put foley in/flush foley/change foley

Check medication: ACEI’s, diuretics, NSAID, ABX, Contrast Dye

Correct hyperkalemia with e.g : RI 10 U/glucose 25g ( Dextrose 50% 50 CC) , PO or Rectal Kalimate (e.g.Calcium polystyrence 1-3 PK tid-qid )
Correct acidosis with IV or PO sodium bicarbonate (e.g NAHCO3 2# qid po or 2~ 6 Amp IV =32 mEq st ) 

#5 Headache

Don’t Miss: Meningitis, Bleed (epidural/subdural/subarachnoid)

Exam(consider): CBC, CT-head, LP (again:CT>LP)

Tips: 
acetaminophen, Ultracet, NSAID if no bleeding or renal dz
severe-narcs (Demerol/codeine)

migraine-sumatriptan (no triptans with angina/uncontrolled HTN)

Neck pain myalgia : may try local NSAID (e.g Etofenamate gel prn)
#6 Blood Pressure (Too low or high)

LOW-Don’t Miss: Shock (SBP<90 with poor perfusion)

Exam: ECG, ABG, CBC, BUN/Cre, lactate, cardiac enzyme and CXR

TIPS: Look at end-organs (AMS, urine output, clammy skin)

Anaphylactic-epinephrine, hydrocortisone, antihistamine

Shock: after IV fluid still low, consider Dopamine (e.g dopamine 4 amp(800 mg)＋N/S(D5W) 500ml run 20ml/hour) (e.g. Levophed (Norepinephrine) 8mg in 250 ml D5W run 5ml/hour); CVP indicated 

HIGH-Hypertensive emergency (encephalopathy, MI, RI, resp. failure) 
Exam (consider): Cardiac enzyme, ECG, ABG, CBC, BUN/Cre, U/A and CXR

TIPS: IV drip NTG, labetalol, hydralazine
Note: Labetalol : contraindication: heart failure, asthma
Oral: different class: CCB: amlodipine 5mg 1#qd-bid ,Nifedipine OROS 1# 33mg) qd;other :Labetalol 1~2# bid ,Captopril 1# or Enalapril 1#, Hydralazine 1# PO q6h, Irbesartan 1# qd)  

#7 Fever

Don’t Miss: Sepsis,D/D: drug fever, transfusion, steroid withdrawal, adrenal insufficiency
Collect other associated symptom: respiratory , GI, skin etc. 

Exam (consider): CBC, Blood Culture (two diff. sites), BCS, U/A, urine culture 
Sputum Culture, routine, Gram stain, CXR 
TIPS: 
Consider changing out lines/foleys, empiric ABX  
Community: SSTI: oxacillin 2g q6h-4h IV. UTI cefazolin 1g q8h; LRTI: Augmentin or Unasyn +/- macrolide ; IAI: cefmetazole 1g q8h or flomoxef 1g q8h, Sepsis: ceftriaxone 1g q12h.)

Levofloxacin or moxifloxacin indication: moderate to severe community pneumonia

Nosocomial: anti-Pseudomonas : Ceftazidime 2g q8h. Pip/Tazo 4.5 q8h)

Sepsis under ceftazidime or Pip/Tazo: consider carbapenem or fluoroquinolone (may call ID)
Note: Antibioitc drip in N/S 100ml run 1~2 hour, 100ml/hr
Atypical infection with exposure history r/o rickettisa or leptospirosis: doxycycline or minocycline 1# bid
*Duty時,要用到後線的antibiotic(如3rd cepha, fluoroquinolone等),請Inform duty VS
#8 Shortness of Breath

Don’t Miss: lung edema, pneumonia, PE, MI, pleural effusion, acidosis, hypoxia
Exam (consider): Spo2, ECG, ABG, CXR, cardiac enzyme, D-dimer, BNP
Don’t forget rescue with diuretics/morphine if lung edema likely
Inform risk of intubation and discuss with family

Tips:

Lung edema: (e.g furosemide 0.5-2 amp q2h-qd, bumetanide 1-2amp q8h; Morphine 2-5mg SC or IM)
Wheezing :e.g: Atrovent+Berotec/Bricanyl inhalation and systemic steroid in COPD/asthma

e.g. Solucortef(hydrocortisone) 1-2 amp ST( 0.5 amp（50mg） Q6H × 3 days)

If CO2 retention with consciouness changes: Intubation

If consciousnesses clear: May call RT and start BiPAP
#9 GI Bleeding 
Don’t Miss: Shock!

Exam: CBC, Coags, BCS
TIPS: Needs at least two 18 gauge IV, Type and Screen/Cross, NG tube

consider Vit.K/FFP if anti-coagulated
PRBC Transfusion first 
If variceal- glypressin 2mg st and q4h 
If severe ulcer bleeding, high dose PPI ( omeprazole 80 mg IV stat then  continuous infusion of 8 mg/h for 72 h)

Consult GI for PES if hematemesis or unstable hemodynamic.
# 10 Hyperglycemia 

Hold insulin when patients are NPO or when AC glucose levels are < 70 mg/dl.

For patients who are insulin naive, insulin can safely be initiated at a total daily dose of 0.3–0.6 units/kg body weight

The lower starting dose is recommended for leaner/elderly patients and for those with renal insufficiency, and the higher starting dose is recommended for obese patients and those on glucocorticoids

e.g 60Kg( 30U total daily dose(basal 50% total daily dose=15 U (=15 U glargine or 15 u NPH HS) ( other 15 U divided in 3 time= 5 U tid ac 

Scale 

(total 40 U) 1 unit of insulin for each increment of 40–50 mg/dl from >140

(total 40-80 U) 2 unit of insulin for each increment of 40–50 mg/dl from >140

(total 80-120u) 3 unit of insulin for each increment of 40–50 mg/dl from >140

e.g 5U tid ac + 15U NPH hs,9 PM F/S 300( Mx: (300-140)/40= 6U RI SC st 

e.g 20Utid ac + 20U NPH hs,4PM F/S 300( Mx: 2X{(300-140)/40}= 12U RI SC st 

RI pump for HHNK，DKA，DM with poor control(Sugar>500 mg/dl，show high)

a. hydration：DKA：100 ml/Kg，HHNK：150 ml/kg

b. Plasma osmolarity : 2【Na+】+ 【Glucose】/18 + 【BUN】/2.8

c. DKA：if PH<7.1~2，consider Sodium Bicarbonate

d. ST RI 10-15 U and RI pump(100U RI +N/S 100c.c.)

Ex: 70 kg，100 U RI + N/S 100 c.c. drip(1 c.c.=1 U)(0.1 U/Kg/hr)
After RI IV pump, check sugar q2h-q4h，check K+ q4h-q6h
Middle of the Night Floor Calls

(Good Rule of Thumb-Go SEE the Patient/write a short note)

Hypotension

-Go see the patient

-Check the BP (manual) yourself

-Check mental status

-Check the pulse/temp…are they septic?

*NS 500cc bolus, repeat if necessary-evaluate for response

*Call senior resident/VS if still in trouble

Low Urine Output (dehydration or fluid overload; Body weight)
-Go see the patient

-Is bladder distended distended/are they obstructed?

-If there is a foley, ask nurse to flush it

-Check I’s and O’s, last BUN/Cre (are they in renal failure?)

Diarrhea

-Too more laxative, Watch our and Check stool for C-Diff 
*Give loperamide 2mg-4 PO after each loose stool

(loperamide-make sure no C-Diff…nurses generally have a good idea)

Constipation

-When was the last stool? Any chance more than simple constipation? -watch out GI obstruction   
Consider:

-Mgo,Sennoside,Bisacodyl, lactulose, Supp, enema  
Middle of the Night Floor Calls cont..

Agitation

-Go see the patient

-See above antispychotic use
-Consider restraints

Nausea and Vomiting

-Metoclopramide 10mg IV q8hrs 
-Metoclopramide 1# tid
Fever (defined as temp>38, immunocompromised 37.6-8)

-Go see the patient

-Get Blood Cultures X 2, UA/Urine culture, sputum culture

-Actaminophen 500 mg PO q 6hrs
Positive Blood Culture Report

-Ask if on antibiotics (if ABX does not cover bug well-ex: GNB and currently on cefazolin-go see the patient and make adjustments,consider change to ceftriaxone or ceftazidime ;GPC in cluster and on ceftriaxone, consider Teicoplanin 400mg q12h X III then 400mg qd or vancomycin 1.5g st and 1g q12h)

-In general:

a. Gram Positive: e.g Vancomycin 1 gram IV q 12 hours, trough level with 4th dose

b. Gram Negative:e.g. Pip/Tazo 3.375 IV q 6 hours or 4.5g q8h
-If coag neg staph (1 out of 2)-likely a contaminant

Altered Mental Status

-Go see the patient (absolute must!)

-Do neuro exam/garbeled speech?

-Review lytes/consider CT-head w/o contrast

-Review meds: BZD, antihistamine, H1/H2 blockers, TCA, narcotics,

Lost IV Access

-How many times has nurse tried?

-Did they call house supervisor? (send pt. to holding room so they can try)

-If patient urgently needs ABX-call senior resident for supervision (central line time!)

Chest Pain/SOB

-Go see the patient

-Order stat-EKG, CXR, Cardiac enzyme
-Give nitro/Asa-and take it from there pending results

Anxiety

-Lorazepam (Ativan )1mg IV/PO q8hrs PRN

-Alprazolam (Xanax) 0.5mg PO q8hrs-PRN

*Careful in elderly/pulmonary dz

Hypokalemia

-1st-may check magnesium (order level if you don’t know), VBG
-If able to take PO-Slow K 2# tid PO (can give liquid if nec.)

-IF IV only-(KCL 20meq IV in N/S 500 ml) X 2 BT over 2-4 hours
Watch out ESRD, CHF fluid overload : special regimen

Low Magnesium

-(PO) Magnesium Oxide 400-800mg PO x1

-(IV) Magnesium sulfate 2 grams IV over one hour

Hyperkalemia

-1st-check telemetry/EKG (put on telemetry if not already)

-Re-check chem.-7

-Consider holding ACEI/ARB, potassium in IVF/TF

*Less severe (K<6.5 and no EKG findings)

-Kallimate PO/PR
*Acute Mgt./more severe(K>6.5 or EKG changes)

-Calcium gluconate 1 amp IV

-D50 (1amp-50g) give BEFORE insulin

-Insulin 10 units IV over 15 minutes

-NaHCO3 50 mEq IV over 5 min

-Albuterol nebs (20mg nebulized over 15 minutes)

-Also must give Kallimate
Respiratory Distress

-Go see the patient (bilat breath sounds?)

-Check O2 sat, ABG, CXR (stat)

-Consider Increasing O2, Vent-mask, NRM, BiPAP, neubulizer 
-If looks bad/getting worse-call your senior resident
Pain Management and Narcotics

 Principles of Pain Management/ Conversion Rules 
1) Ask the patient about the presence of pain 

2) Perform a comprehensive pain assessment, including: Onset, duration, location; Intensity; Quality; Aggravating/Alleviating 

factors; Effect on function, QOL; Patients goal; Response to prior  treatment; H & P. 

3) Avoid IM route, if possible 

4) Treat persistent pain with scheduled medications 

5) Ordinarily 2 drugs of the same class (e.g. NSAIDS) should not be given concurrently; however 1 long-acting and 1 short-acting opioid  may be prescribed concomitantly. 

6) Short-acting strong opiates (morphine) should be used to treat moderate to severe pain. Long- 

acting strong opiates (e.g. Oxycontin, MS Contin, Fentanyl patch) should be started once pain is controlled on short-acting 

preparations. Never start an opioid naïve patient on long-acting  medications. 

7) Titrate the opiate dose upward if pain is worsening or inadequately controlled: Increase dose by 25- 50% for mild/moderate pain; 

Increase by 50-100% for mod/severe pain. 

8) Manage breakthrough pain with short-acting opiates. Dose should  be 10% of total daily dose. Breakthrough doses can be given as often as Q 60min if PO; Q 30min if SQ; Q 15min if IV. (As long a patient  has normal renal/hepatic function) 

9) When converting patient from one opioid to another, decrease the  dose of the second opioid by 25-50% to correct for incomplete cross-  tolerance. 

10) Manage opioid side effects aggressively. Constipation should be treated prophylactically. 
Mild:

-Acetaminophen 650mg PO q 4 hrs

-NSAID e.g Ibuprofen 600mg PO q 6 hrs

Moderate:

Ultracet 1# PO q 6hrs

Codeine 30 mg PO q 4-6 hrs

Buprenorphine 1# SL st

Severe:

Morphine(10mg) 0.5-1# q4-6hrs

Morphine CR 30mg PO q12 hrs
Morphine IV 0.5-1 1 amp IM/IVdrip

Fentanyl Patch 25-50mcg patch q3days
Other:

Neuropathic Pain

-TCA: amitriptyline 25mg PO QHS

-Gabapentin 300mg PO BID-TID  
Muscle Relaxants

-Methocarbamol 1# tid-qid
-Tizanidine 1# tid
Joint pain e.g gout 
-NSAID or CoxII (e.g Etoricoxib, celecoxib )

-Cochicine:not good response if attack > 48 hrs, q1~2 hrs to 12# :less use 

-not response to oral colchicine/NSAID or NSAID contraindication: steroid (e.g oral prednisolone 20-40mg/d, IV methyprednisolone 40mg st and q6-8h X 1~2 day, dexamethasone 1amp IV st and q6-8h X 1~2 day)
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Favorite Exam Orders

1. CSF Orders

-Tube 1: cell count with diff

-Tube 2: protein, glucose

-Tube 3: culture, gram stain, TB stain*, crypto stain*, HSV PCR*

-Tube 4: Hold

* if clinical suspicion for these diagnoses

2. Thoracentesis Orders

1st: Get serum CBC, PTT, PT-INR, LDH, and T. Protein

2nd Do procedure and get fluid

-Tube 1: cell count with diff, cytology

-Tube 2: T. protein, LDH, glucose, amylase, and triglycerides

-Tube 3: gram stain, culture (aerobic/anaerobic), AFB Stain*

-Purple Top: cell count diff

-ABG syringe: pH

-Evacuated container for cytology

3rd Get follow-up CXR (no pneumo)

* low yield test, only if clinically suspect TB

3. Paracentesis

-Indications: Need fluid for diagnosis (suspect SBP) or therapy (chronic

ascites from Liver Dz/CHF/etc.)

-Contraindictions: Inadequate fluid, coagulopathy (correct 1st-can use FFP)

-1st: Get serum LDH/albumin

-2nd: Do procedure and get: cell count and diff, culture, albumin, protein

Consider: glucose/LDH (if thinking perf), amylase (if thinking

pancreatitis), cytology, and AFB

病房規定：
醫療 值班與平日醫療：
1. 服裝儀容，勿穿涼鞋脫鞋，T恤，手術衣等不適當服裝。
2. 班表排出後印出給醫教課及各值班病房 (務必第一天下班前繳交)。

3. 晚上十點前急診皆可訂床，上來時間不限，所以如果10點了，就要注意已訂但未上來的病人；VIP床無限時間入床。

4. 若不適當收床, 要把床號 病歷號 history 簡單描述記下，於月底PGY醫師討論會時交給科秘 (在[各式文件資料]裡有[異常事件通報]的表格)
5. 值班：每月總班數 7-11班，假日2-3班
6. 12AB/13A 星期六3 個人值班 12AB/13A 星期一~五2 個人值班

7. 11AB加內科外圍病人：星期六2個人值班 11AB加內科外圍病人：星期一~五1個人值班

8. 排班請與台大內科R3以及義大內科R協調，班表由內科部安排

9. 同時間一起值班的醫師應互相cove， 有問題互相討論支援， 急救插管時務必一同參與。
10. 值班日請在5PM印出及書寫值班日誌，並給VS蓋章，有問題請找VS 或資深住院醫師

11. 急診大概從十點多就會開始訂床。從護囑系統查詢急診訂床狀況，可先查到床號、姓名、病歷號，再從就診紀錄查詢系統查詢之前就診狀況

12. 要查12A住院病人，用ID 101491/ PW 123123（或是103457 / 021300）登入護囑住院醫令系統：選查詢作業(查詢空床，可以看到目前空床訂床狀態；選列印作業，可列印全護理站病人，搭配手寫護理日誌製作patient list。（小技巧：護理師的帳號可以登入各個護理站，可以在值班時先查詢訂床狀態，看看該班是天堂還是地獄……）
13. 上下班時間 AM 0730 ～0800 to PM 1730
14. 星期六: AM 0730~ 1200星期日上班時間8 AM （請與台大R3確認）

15. 下班前請先與值班醫師交班，並在值班日誌上簽名交代重要病人
16. Procedure請台大內科R3或其他義大R支援，電腦及行政流程可請教12B專科護理師

17. 來內科第一週若計畫年休者或請假請先與內科組組長確定沒有與其他人重複，需要有代理人1~2人處理病人。

18. 值班隔天完之重大事件與新病人請務必與原team交班
19. 值班時病人AAD或死亡請通知原team主治醫師（大夜視狀況）

20. 平日不得無故離開病房，病人抱怨一定要親自去看病人，並書寫note
21. 若家屬有要求主治醫師解釋病情，請通知主治醫師。
22. 醫囑開完請橫放在病歷架，急用藥請告知主護及KEY藥
23. 每週定期Order renew （12A病房訂在W5一早）
24. 病人家屬長期未出現可用電話聯絡輔助告知病情進展並約見面時間。
25. 特殊用藥以及檢驗請查明健保給付規範與價錢，自費需填同意書、KEY藥注意改cash

26. 用藥劑量請參考藥劑部超連結，查詢使用說明書及注意肝腎功能（尤其抗生素）劑量靜脈注射藥物請打入輸液量以及滴入速度
27. 長時間離開病房之教學活動期間（如教學門診）無法接CALL機，請找人代理
28. 照顧病人除會診專科請善用院內資源，社工，出院服務，藥師，營養師，復健，精神科，安寧等等
29. 非醫師會診日指定會診，或急需會診醫師前來請提早電話聯絡
30. 照會單不用印出，一般照會儘量在4PM以前、精神科相關問題在12A白天請會診李少明醫師。
31. 核醫報告或其他報告延遲需電話詢問報告
32. < ICU > 白天要轉ICU需聯絡MICU(3C)主任 邱建通(251386) 學長開床，再和MICU leader確定床位 (213322或213321)，若沒床，或CV相關可聯絡CCU施振祥，若還是沒床，和primary VS討論是否向SICU借床。
< 病歷寫作 >

1. 檢查同意書請幫忙蓋章及書寫原因

2. 病歷書寫重要檢查以及用藥需寫明Indication (e.g CT. PES)，貼上檢查結果(e.g bacterial culture)

3. 生命徵象病程記錄需有重要抗生素日期，及重大處置

4. 入院病人請勿超過1-小時才完成醫矚，問完病史請先聯絡通知VS

5. 每日需書寫progress note，星期六日也要，於星期一一併補齊。

6. 值班接入院病歷若不完整，請隔日當team自行補齊或重印

7. 入院病人需書寫POMR及住院診療計畫

8. 每週五~六下班前需完成Weekly summary轉科/ICU病人需寫Transfer Note

9. 出院當天必須要有 Progress Note

10. 未完成病歷室在B2，順指標在走廊底左手邊，進去時壓鈴，24小時開放，走到左手邊第一大間有各VS醫師名字的櫃子，會有標籤頁與應完成項目的指示：拿VS章(醫師室靠近門的電腦桌的小抽屜)，平常要勤去B2病歷室幫VS完成未完成病歷 (幾乎要qod去)(但有牽涉保險、健保的病歷要報告VS讓VS處理)

11. 入院病摘 / 出院病摘的簽名要加上日期與時間

12. 出院診斷：單張填寫要和出院病摘的診斷相同 （可用電腦: 病歷記載 => 病歷首頁維護 => 帶入出院病摘 => 確定 => 列印，印在出院診斷專用紙（綠色表格）)

13. 舊病歷上封面的過敏史與DNR若沒填的話要填, 否則算未完成

教學

1. 在12A每個月需完成一案例上台報告製作PPT檔，（ 包含鑑別診斷，以及治療重點）以及一Journal reading 並做成記錄

2. 每月第一週三，請至六樓大禮堂參加跨領域討論會，請安排做紀錄。

3. 每週週五請至六樓大禮堂參加內科晨會， 請盡量往前坐

4. 每週二早上或中午進行晨/午會，需將前三日入院病人拿出來報告，報告時需報告入院時之可能鑑別診斷， 以及做了哪些檢查證實，以及治療的方法（需參考Uptodate or Harrison Online）並做紀錄。

5. 每個月小組長需要收集教學活動記錄交至內科秘書。

6. 內科結束時需完成EBM， 倫理法律等相關報告至醫教部。

7. 其他教學活動請依醫教部安排，配合參加，並做紀錄。

資訊
1.  OOO station的電腦可以用edOOO登入, ID/Code皆相同，如12A可用ed12a/ed12a

2. 開藥藥囑簡寫

                K (  PO
也可用商品名字頭收尋 

    C (  IV, IM
 



                W ( 外用 + 其他

3. 上課用 Notebook (Wireless上網)，選帳號「一般醫學」，密碼edahgm，無線網路連接「EDAH」，點桌面上「遠端連線」，edresident/edresident登入即可用住院系統。筆電和單槍都收在護長椅子後面的櫃子裡，鑰匙在R2位子抽屜裡橘色鑰匙圈，面對櫃子最右下的門，打開就可以看到。

4. notebook桌面上的”無線網路”資料匣裡的”EDAH VIP轉換”這個檔案，EDAH這個無線網路，可用遠端連線上院內系統，VIP這個無線網路可以避開院內監測，可以進入其他醫圖proxy，使用其他圖書館的電子資源，當然如果想上MSN，PPS也就是用VIP這個無線網路，只是有點小麻煩

5. 醫師辦公室的電腦可用edresident/edresident登入，可連院外網
6. 其餘電腦只能用edahnd/edahnd登入，不能連院外網

7. 常用的項目如下
1. 住院系統(醫/藥囑系統)
2. PACS
3. 就診紀錄查詢
8. 其餘參考義大內科電腦速成指引，由台大陳醫師幫忙完成。

<一天生活建議>
1. 上班前提早半小時先開始把patient list印出、看是否有新病人，可至station拿護理日誌，看前一天出院及入院清單，也看一下值班日誌有無病況變化 

2. 準備早上meeting之單槍、筆電、紀錄單，之後開始看自己的病人。
3. 早上可與書記病房護士一起定中午便當。

4. 護理師名字與床位在白板上有，請用禮貌與真心誠意與之對待相處。需與護理師配合患管路看傷口等請先約定好時間。
5. 上班開始先看一下Vital sign及醫囑，尤其要出院病人請再確定出院用藥以及診斷書，以及重大傷病適用等問題 。追前日病人安排的檢查確切排程時間、檢查正式報告（如果一天還沒有打報告一定要問到負責醫師追報告，至少也要有口頭報告）

6. 要知道VS來查房的時間與習慣；可以的話在VS查房前先run完重點有變化的病人、之後完成VS交待的事、確定檢查時間、追到報告，病人問題沒有解決的地方趕快聯絡相關人員幫忙處理、處理完順手就把progress note做完。
7. VS查房需把病歷收集好在醫師室裡面。

8. 下午如果沒有進床，行有餘力可開始做病歷討論報告，以及先打好出院病摘， 勿離開病房
9. 下班前， 舊病人變化（當日抽血、影像學、會診結果）， 以及新病人入床請與VS報告。

10. 晚上提醒值班人員印出值班日誌，要讓VS蓋到章 

11. 值班時先到各病房詢問有無空床，以及critical patient or difficult case

12. 身心壓力大或值班不適請找李少明醫師或醫教部討論諮商。

13. 有潛在醫療糾紛與各科部協調請找社工室及陳文旭部長幫忙。

	
	一
	二
	三
	四
	五
	六
	日

	上
午
	7:50-8:20am

交班晨會
（請六日接床者與原TEAM報）
	7:50-8:20am晨會

9-11AM

VS迴診教學
	
	7:30-8:30am義大醫院全院學術演講


	7:30-8:30am

內科學術討論會
	7:30-8:30義大醫院全院學術演講
	

	
	9-11AM

VS迴診教學
	
	9-11AM

VS迴診教學
	9-11AM

VS迴診教學
	9-11AM

VS迴診教學
	9-11AM

VS迴診教學
	

	下
午
	
	Journal Meeting 

Case conference  

(含M&M,CbD)
	
	 
	Journal Meeting 

Case conference  

(含M&M,CbD)
	
	


*Journal Meeting Case conference  (含M&M,CbD) 以週二五中午（12:30~1:30）～下午(3:30-4:30) 每週不定，請組長與報告者和VS確定時間
<參考網站>
Admission note或案例報告範例以及雜誌閱讀參考(Mayo Clinic, JAMA, NEJM)
http://www.mayoclinicproceedings.org/content/residents
http://jama.jamanetwork.com/searchresults.aspx?q=Clinical%20Crossroads&t=&p=1&s=1&c=0
http://www.nejm.org/search?q=Clinical+Problem-Solving
台大內科網站 （內科案例分析範例）
http://intmed.mc.ntu.edu.tw/xms/
義大實證醫學中心

http://www2.edah.org.tw/edh/EBM/index.htm
台中榮總倫理與法律中心（相關醫療法規資源）

http://www.vghtc.gov.tw/GipOpenWeb/wSite/mp?mp=4782
全民健保給付規定
http://www.nhi.gov.tw/webdata/webdata.aspx?menu=8&menu_id=498&WD_ID=498&webdata_id=2919
<院內常用電話>：
1. 特殊電話 (打手機：25+手機簡碼，手機打桌機：21+桌機簡碼)
總機

9 (211239, 211250)



Lab ( 
臨床病理科
PES

5179





Patho (
解剖病理科
UDD

2121                        VS手機，門診表或電腦名字下拉

醫教部PGY助理王乃加：1625 
